v\\"Ku;V\U”UN e ELE A T S i ¢ e T B 1 SO b U A - T i oo S it

skl - Gem Testing Laboratory
THE GEM & JEWELLERY EXPORT PROMOTION COUNCIL
Sponsored by Ministry of Commerce, Government of India, JAIPUR

{T‘:rm'[Phone : 568221 ' T[T 97T g7  Rajasthan Chamber Bhawar
=77 /Gram : GEJEXCON fgat gearsesr Q= Mirza Ismail Road
Fax - 91-141-562385 579T-302 003 wrId@ JAIPUR-302 003 INDIA

) 12/12/95,
==% Hear/Ref. No. - GTL/GIC/JPR/ 95~96/ fEA T DitGccsssenssnsorsirsace- vomssarssdl

LAB INFORMATION CIRCULAR No., 015

In the month of November '95 a number of different stones were
examined and certified at Gem Testing Laboratory. A few inter=
sting stones werei-

1. Sillimanite: Yellow coloured transparent oval mixed stcne,
the properties were typical for sillimanite, R.I. 1.66 - 1,68,
Biaxial optic figure, under magnification parallel needles,
fingerprints and doubling of facet edges wé€re seen and under
C.V. deep red fluorescence was observed.

2. Asteriated guartzs Milky white stone which exhibited distinct
six rayed star under reflected light. R.I. 1.54 (Spot):; Bistinct
Bull's eye optic figure under polariscope. Under magnification
three direction needles and fincerprints were seen,
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3. Spodumenes: 23.38 carat yellow coloured rough with one side
polished stone. DR/Biaxial, R.I. 1.665=1,680, under magnifi-
cation fingerprints and phase inclusions were seen. Hydrostatic
S5¢Ge Obtained was 3,18.

4, Fluorite: Emerald green coloured weighing 43.45 carat over mixed
stone, ~ 5.R. with R.I. of 1.438, U.V. showed strong violet and
under magnification typical triangular two phase inclusions and
Cleavage cracks were Seen,

Composite:s Purple red over mixed D.R./Uniaxial stone with R.I,
1,76 = 1.77 on both crown and pavilion. Under magnification
Curved lines in pavilion part and fingerprint in crown part were
distinctly seen. Junction planed revealed trapped bas bubbles,
and the colour of crown was foumd to be green while of pavilion
red. Under U.V. crown girdle part was inert, while pavilion

was fluoresing red.
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Fracture Filled Synthetic Ruby: In this month one of our regular
traders asked as to check a few stones. All stones were purple red
in colour, ranged from 2 ct. to 8 cts. in size. The properties
were typical for rubies. A majority of the stones showed features
Characteristic of crackled synthetic verneuil Ruby. All these
fractures contained red colour concentration and under U.V. lamp

a yellow fluorescence along cracks are seen. These cracks give

a natural look to stones.

For Gem Testing Laboratory.




